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Appendix B. AFC DUT Test Logs and Tool Report 

Section 
Test Case 

ID 

Test 

Description 
FCC Requirement Short Description 

Test 

Result 

4.1 AFCD.RSA 

Successful 

registration 

and 

spectrum 

access 

request 

47 CFR Section 

15.407(k)(1) 

Transmit only as instructed by 

AFC System 

PASS 

47 CFR Section 

15.407(k)(8)(i) 

Register with AFC System prior 

to initial transmission 

47 CFR Section 

15.407(k)(8)(ii) 

Provide required registration 

parameters 

47 CFR Section 

15.407(k)(8)(iii) 

Registration either directly or 

via proxy 

47 CFR Section 

15.407(l)(ii) 

Determination of appropriate 

channel configuration implied 

by AFC System response 

47 CFR 

15.407(k)(8)(iv) 

Must contact an AFC system at 

least once per day to obtain the 

latest list of available 

frequencies and the maximum 

permissible power 

Note: For AFCD.RSA test logs, please refer to following files: 

1. UI E7_RSA31_(20MHz, 40MHz, 80MHz, 160MHz, 320MHz)_AFC DUT Compliance Test Report.pdf 

2. UI E7_RSA31_(20MHz, 40MHz, 80MHz, 160MHz, 320MHz)_ 

DUT_Available_Spectrum_Inquiry_Request-Response.pdf 
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Section 
Test Case 

ID 

Test 

Description 
FCC Requirement Short Description 

Test 

Result 

4.2 AFCD.USA 

Unsuccessful 

registration 

and 

spectrum 

access 

request 

47 CFR Section 

15.407(k)(1) 

Transmit only as instructed by 

AFC System 

PASS 

47 CFR Section 

15.407(k)(8)(i) 

Register with AFC System prior 

to initial transmission 

47 CFR Section 

15.407(k)(8)(ii) 

Provide required registration 

parameters 

47 CFR Section 

15.407(k)(8)(iii) 

Registration either directly or 

via proxy 

Note: For AFCD.USA test logs, please refer to following files: 

1. UI E7_USA32_AFC DUT Compliance Test Report.pdf 

2. UI E7_USA32_DUT_Available_Spectrum_Inquiry_Request-Response.pdf 

 

Section 
Test Case 

ID 

Test 

Description 
FCC Requirement Short Description 

Test 

Result 

4.3 AFCD.SAU 

Successful 

spectrum 

access 

update 

47 CFR Section 

15.407(k)(8)(i) 

Register with AFC System after 

change of location 

PASS 
47 CFR Section 

15.407(k)(8)(ii) 

Update AFC System upon 

change of registration 

parameters 

47 CFR Section 

15.407(k)(9)(i) 

Report location and uncertainty 

from power-off condition 

Note: For AFCD.SAU test logs, please refer to following files: 

1. UI E7_SAU33_AFC DUT Compliance Test Report.pdf 

2. UI E7_SAU33_DUT_Available_Spectrum_Inquiry_Request-Response.pdf 
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Section 
Test Case 

ID 

Test 

Description 
FCC Requirement Short Description 

Test 

Result 

4.4 AFCD.UAU 

Unsuccessful 

spectrum 

access 

update 

47 CFR Section 

15.407(k)(8)(i) 

Register with AFC System after 

change of location 

PASS 
47 CFR Section 

15.407(k)(8)(ii) 

Update AFC System upon 

change of registration 

parameters 

47 CFR Section 

15.407(k)(9)(i) 

Report location and uncertainty 

from power-off condition 

Note: For AFCD.UAU test logs, please refer to following files: 

1. UI E7_UAU34_AFC DUT Compliance Test Report.pdf 

2. UI E7_UAU34_DUT_Available_Spectrum_Inquiry_Request-Response.pdf 

 

Section 
Test Case 

ID 

Test 

Description 
FCC Requirement Short Description 

Test 

Result 

4.5 AFCD.USV 

Unsuccessful 

server 

validation 

47 CFR Section 

15.407(k)(8)(v) 

Incorporate adequate security 

measurements to prevent it 

from accessing AFC systems 

not approved by the FCC 

PASS 

Note: For AFCD.USV test logs, please refer to following files: 

1. UI E7_USV35_AFC DUT Compliance Test Report.pdf 

 

─────THE END───── 

 


